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5. WAER
Test Result(s)
MRGER
Test Results
PR g FBH SHRH
Test Sample . Thermal Thermal
Thickness . ..
( ) resistance Conductivity
mm
(K-m?W) (W/m-K)
1 4.124 0.00132
A2180217540401002
3 2 3.098 0.00106 3.303
(150°C/0h)
3 2.108 0.000709
1 4.141 0.00124
A2180217540401002 2 3.114 0.000970 3.815
(150°C/600h)> 3 2.096 0.000704
Az 4k, % /Change rate (%) +16
1 4.118 0.00122
(150°C/1000h) 3 2.118 0.000669
A2 4k, % /Change rate (%) +9.9
1 4.079 0.00115
A2180217540401002 2 3.128 0.000908 3.810
(150°C/1200h) 3 2.120 0.000636
Ar 4k, 2% /Change rate (%) +15

& nlaint E-mail-camnlaint@cti-cart cam
Complaint E-mail:compla (

R K NN

-




